
United States 
Environmental Protection 
Agency 

Permits Division EN 336 
Washington DC 20460 

September 1987 

Water 

Guidance Manual for 
Preventing Interference 
at POTWs 



UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 
WASHINGTON, D.C. 20460 

OFFICE OF 
WATER 

MEMORANDUM 

SUBJECT: Pretreatment Program Guidance 

FROM: James R. Elder, Director 
Office of Water Enforcement 

and Permits (EN-335) 

TO: Users of the Guidance Manual for 
Prevention Interference at POTWs 

This guidance manual was developed by EPA to aid publicly 
owned treatment works (POTWs) in identifying, tracking, and 
mitigating interference episodes caused by discharges of 
nondomestic wastes. Interference is defined in the General 
[...]
l increasing the sludge return rate and mean cell residence time to 
improve settleability; and 

0 chlorination of the return sludge for the destruction of filamentous 
growth in the sludge. 

The step feed operation has resulted in better dissolved oxygen distribution but 
did not significantly improve sludge settleability. The second two mitigation 
efforts were ongoing at the time of writing. A chlorination dosage of 
6 lb C12/1000 lb solids had been applied to the return sludge. Microscopic 
examination of the sludge indicated that the filaments had shrunk and the SVI 
level had dropped to the range of 60-80. The plant operators intend to chlorinate 
whenever the SW increases to 150. It has not been determined if these 
mitigation measures can result in plant performance that will consistently meet 
the permit discharge limits. 

The paper mill periodically discharges slugs of waste containing high suspended 
solids to the treatment plant. At these times, the sludge in the primary tanks 

A-12 



takes on a gelatinous quality which makes sludge removal difficult. High 
periodic input of clay filler materials from the paper mill has resulted in poor 
sludge incineration with associated high fuel usage. 

The City of Oswego is presently preparing an industrial discharge permit for the 
paper mill. The permit will restrict the monthly and daily average BOD and 
suspended solids levels in the influent from the paper mill as well as restrict the 
daily maximum hydraulic peak allowed. Under the permit provisions the paper 
mill will be required to submit listings of the chemicals used in their processes. 
The paper mill is presently investigating the possible relationship of the 
chemicals used in their manufacturing processes to the occurrence of 
filamentous growth in the activated sludge process. 

A-13 



EABT SlDE SEWAGE TREATUINT PLANT 
OSmKio, NEW YORK 

IrwLuENT WASrSIAlzR 

Typical (up4 

Ave. Flow, mgd 2.5 
5% Industrial 50 

u* hpuuul 

BODs, mgll LOO 300 
ss, q/l 120 450 (1000) 

MU- 

Paper Mill 

SIGNlFlCANT MDUSTfUES 

FlorrJtc 
(loo0 gplu Roblam Polhatants 

1,200 SS, BOO 

PLANT LOADSMG 

Rimy Chrifia Typical (Upset) Aeration BJJiM 

OIerllor Rate, galfsllday 
Detention Time, hours 

Effluent BODS, mg/l 
Effluent SS, mg/l 

600 F/M, lbs BODg/lba MLSSjday 
2 HCRT, day. 

MLSS, mgjl 
MunicipJl Paper Mill Detention Time hours 

Return Flaw. %’ 
70 120 D.O. Level, mg/l 
40 100 

SccoPdy ClariflerJ Typical Klpset) 

Ovcrflor Ft~tc, gal/sf,‘day 300 
Detention Time, hours 2 
sn mvgm 1cc ~10001 

PLANT PERFORMANCE 

BCDs, cg:‘l 
55. aail 

Permit Limit 
RcmJide? of 

Summer Yeu 

30 45 
30 70 

TIpicrl NJpetl 

20 (1201 
25 (3001 

0.2 
7 :31 

2,000 13001 
I 

25 - 45 
2-4 

L I 

u!CO*oJII~ 
CLAm?IER# 

(al 

1 1 
-------m--m 

J 1 

A-14 



HAM&TON TOWNSHIP WASTEWATER TREATMENT PLANT 
Trenton, New Jersey 

The Hamilton Township Wastewater Treatment Plant (HTWTP) is an unusual 
facility in that plant upgrades over the past 30 years have been constructed as 
parallel flow processes rather than as replacements for older, outdated techno- 
logy. Although this results in a complicated plant schematic (see below), parallel 
flow paths do provide operational flexibility and an opportunity to study the 
impact of a combined industrial/domestic wastewater on different fixed-film 
biological treatment processes. The HTWTP has had a difficult time meeting its 
permit limit for BOD over the past few years, and is currently under a Consent 
Order and Agreement and Compliance Schedule from the State Department of 
Environmental Protection. 

Despite being at just over 50 percent of the plant’s hydraulic capacity, HamiIton 
Township has experienced organic overloads, resulting in at least partial failure 
of 15 of the 48 RBC units. With the advent of an Industrial Waste Monitoring 
Program as part of a Sewers and Sewage Disposal Ordinance, the reasons for 
such overloading became apparent. Although the industrial waste program is 
still in its infancy, observations and analytical data have identified a pharma- 
ceuticals manufacturer as a significant and potentially harmful discharger to the 
POTW. 

Dating back to the summer of 1984, high concentrations of volatile organics 
were being discharged to the POTW on a once or twice-per-week basis. A 
monitoring program at the HTWTP uncovered an increase in influent BOD from 
150 to 350-500 mg/l and high atmospheric levels of organic constituents with 
this discharge pattern. The specific industry was identified when a high influent 
pH reading led Hamilton Township personnel to the pharmaceuticals manu- 
facturer in March, 1985. Sampling conducted at that time detected significant 
levels of ethyl benzene, toluene and xylene in the industry’s effluent. These 
findings precipitated an extensive testing program by the Township, with an 
independent engineering study conducted by the industry. The results indicated a 
correlation between the pharmaceutical discharges and high influent soluble BOD 
at the POTW. Analyses conducted on the industry’s flow streams resulted in the 
following calculated average effluent concentrations: 

Parameter Concentration (mg/l) 

Arsenic 2.6 
Phenols 25.7 
Total Toxic Volatile Organics (TTVO) 1.3 
BOD 21,800 
TSS 557 
TDS 65,800 

Based on an average flow of 15,000 gpd, these wastewater characteristics should 
not be harmful to an 8.5 mgd facility if discharged on a steady basis. It is the 
intermittent discharge of this wastewater which has contributed to the over- 
loading of the biological population of the POTW. 

A-15 



During a three week shutdown of the industry in July of 1985, the HTWTP 
recovered to the point of meeting their permit limits. Consequently, the 
Township only permitted the industry access to the sewer system after the 
installation of metering pumps to equalize flows. This requirement initially 
improved POTW performance during the fall of 1985, but a gradual deterioration 
in effluent quality (indicating possible toxicity effects) lead the Township to 
terminate service to the industry in late-November. 

While the most recent action is being challenged, the industry is constructing an 
anaerobic pretreatment facility on site to reduce its loading to the POTW. 

A number of operations and personnel changes have been instituted at the 
HTWTP to help mitigate the impact of the industrial discharges. These changes 
include: 

0 installation of aeration equipment in the influent channels to the 
RBCs to increase the first stage DO to 2-3 mg/l; 

0 extensive use of sludge depth measurement and visual monitoring to 
augment reliance on control room instrumentation; 

l performance of bioassay testing by an independent contractor to 
assess toxicity effects; 

0 purchase of a toxicity tester to be used in calculation of local limits; 
and 

0 hiring of four more people plus the purchase of a vehicle for an 
extensive industrial sampling program. 

A-16 



Design Flow: 16 -4 Location: Centd western Badsr 
Secondrry Treatment: Trickling Filter md RBC PopularIon Served: 87,ooo 

lnduatry 

Pharmaceuz::al 
rlectroplatcr~ ‘?I 

slm4IFrCANT lNDUS1?UES 

Flowrate 
(1000 gpdl Roblcm Pollutmta 

15 
:60 

SCD, phenol, ethyl benzene, toluene. xyier.e 
Cd, Cr, Zn, Vi 

Prim- Cluifietr 

Secondq Cluifiers Typical Kfppset) REiCn 

520, 260, 265 Plant “low (rng&! 
3.3,4.9, 6.9 Clrrt Stage Crganic 

Lxding. lb BOD/1.>00 sf:+ay 
- Total 
- Soluble 

PLANT PERFORMANCE 

Permit Limit *ical LUpaetl 

FINN. 

EFFLUENT 

CHLOAME 
CONTACT 
CHl4MSER I 

A-17 



HORSE CREEK POLLUTION CONTROL FACILITY 
North Augusta, South Carolina 

The Horse Creek Pollution Control Facility (HCPCF) is a regional plant, 
operated by the Aiken County Public Service Authority (ACPSA), treating a 
predominantly industrial wastewater. Ninety five percent of the industrial 
wasteload is contributed by several large textile mills and is characterized by 
high COD, BOD, alkalinity and pH. Combined domestic/industrial influent 
wastewater pH and alkalinity fluctuations caused inhibition of the biomass, 
poorly settling sludge and effluent suspended solids permit violations. Since 
implementing a pretreatment program and issuing industrial wastewater 
discharge permits, the treatability of the industrial waste has improved, the 
result being that HCPCF has been free of NPDES permit violations for over 
eight months. 

Local textile processes include grading operations, finishing processes utilizing 
dyes, and specialized textile chemical manufacturing. The textile wastewater is 
highly caustic wit% alkalinity as high as 2400 mg/l, and pH exceeding 12.5. Prior 
to pretreatment the combined industrial/domestic influen_t_to the HCPCF had 
the following characteristics: 

PH >ll 
BOD 360 mg/l 
COD 910 mg/l 
Alkalinity 1100 mg/l 
TSS 210 mg/l 

Other distinguishing characteristics of the influent wastewater included the 
light, non flocculant nature of the suspended solids and a dark blue/black color, 
typical of textile wastewater from washing and dying operations. 

Prior to the summer of 1985, the textile industries employed a limited type of 
pretreatment and flow equalization. This limited pretreatment and flow 
equalization resulted in plant influent pH fluctuations of 2 to 2.5 units and 
alkalinity fluctuations of up to 600 mg/l in a given day. These fluctuations 
caused some inhibition of the biomass, but because the hydraulic detention time 
in the aeration basins was in excess of 3.5 days, effluent BOD was within the 
permit limit of 33 mg/l. These pH and alkalinity fluctuations had their most 
detrimental effect on biomass settling characteristics and solids carryover in the 
secondary clarifier often resulted, lasting for U-36 hours. During these 
episodes, filamentous organisms were occagionally observed in the biomass. The 
solids carryover problem worsened in the winter months when wastewater 
temperatures were lower, but chlorination of the return activated sludge, the 
influent to the secondary clarifier and the contents of the aeration basin was 
somewhat successful at improving settleability. Despite this, the HCPCF still 
experienced interference with its ability to meet suspended solids limits in 15 of 
the 19 months prior to September, 1985. 

The State of South Carolina mandated that the ACPSA implement and enforce a 
pretreatment program in the spring of 1984. The ACPSA responded by 

A-18 



developing such a program and issuing draft industrial wastewater discharge 
permits. Final State approval came in May, 1985. As presently written, the 
industrial wastewater discharge permits are not restrictive, allowing BOD, COD 
and alkalinity levels as high as 600 mg/l, 1300 mg/l and 1500 mg/l, respectively. 
However, the permits have caused the textile industries to make small, but 
meaningful alterations to their wastewater discharge practices, resulting in 
average plant influent pH levels dropping from 11-12 to 10 and alkalinity from 
1100 mg/l to 700 mgll. More importantly, maximum daily influent pH 
fluctuations have been reduced to 0.5 units or less. Figure A-3 shows the 
magnitude of pH fluctuations both before and after the implementation of 
pretreatment. Simple modifications at textile facilities to process operations 
and waste pumping schedules were typical of the changes that were necessary to 
realize the described results. Because of the more stable wastewater discharge, 
the HCPCF has realized more consistent plant operation and has not violated its 
NPDES permit in over eight months. 

Some of the textile dischargers do not currently meet the pH and alkalinity 
limits of their industrial wastewater discharge permits and are under a 
compliance schedule to do so. The facilities are installing pretreatment works 
for caustic recovery that should significantly lower pH and alkalinity levels. The 
HCPCF is also presently studying the addition of float&g rn-&ing units to 
augment the turbine surface aerators in the aeration basins. To date, evidence 
indicates that a more consistent secondary clarifier solids feed is achieved which 
improves the quality of the secondary effluent. 

FIGURE A-3 
HORSE CREEK POLLUTION CONTROL FACILITY INFLUENT pH 

A-19 



HORSE CRXXX WLLDllON CONTROL IA- 
Nka Camt~, South Cuollrm 

Design Flow: 20 mlgd Location: Wot-.xmtiJ south CarolhA 
Secondary Treatment: xstalded Acrath Population Served: 70,000 

Actiratd sludge 

SICNWlCAJ4-f INDUSTRIES 

Flo~Dtc 
(1000 XpdI Problem Pollutants 

Ave. Flow, mgd 10.4 
9% Industrial 80 
BOD5, ma/1 360 

ss. q/l 210 
COD, mgfl 910 
Alkalinity, mg/l 1100 (16001 
PH lo-11 (12.51 

8,400 COD, Alkalinity, pH 
300 COD, pH 

Overflow Rate. gal’sfMay 
Detention Time, hours 

PLANT LOADING 

Aeratbm Buim 

+/WBOD57lbs MLSSfday 
MCRT, days 
MLSS, mg/l 
Detention Time. hours 

Typical @set) Return Flow, r. 
D.O. Level, mE/l 

195 
9.: 

PLANT PERFORMANCE 

BOD5, mgil 
ss, mgil 
COD. mgll 
PH 

Permit Limit 

33 
57 

9 

Typical (Upbet) 

15 
43 is51 

175 
0 1101 

Typical OJpIetl 

0.05-%10 
50-90 

3800~500 
92 

40-60 
l-3 14) 

RAW 
WAOTEWATER 

I 

RAS m--w---- 

! I 

AERATED QRIT 
CHAMBERB (2! 

I 
. --. 

‘;:“,L” b 4 FILTERS 1, LANDFlLL 

A-20 



MAlDENCREEKWASTEWATERTREATMENTPLANT 
Blandon, Pennsylvania 

The Maiden Creek Wastewater Treatment Plant (XCWTP) went on-line in 
December, 1981 as a secondary treatment facility designed to remove both 
carbonaceous and nitrogenous BOD. The plant uses a patented aerated sub- 
merged fixed film biological treatment system, -where flat asbestos plates 
hanging vertically in the settled wastewater provide a growth surface for the 
bacteria. Each of three contact basins contains 320 plates with 200 sq. ft. of 
surface area. Oxygen is provided by fine bubble aeration through ceramic 
diffusers. 

During the first six months of operation following an initial acclimation period, 
the MCWTP experienced gradual flow increases from 0.1 to 0.15 mgd while 
consistently meeting their permit limits. In August of 1981, a local mushroom 
processor began batch discharging high BOD wastewater to the POTW at flows 
sometimes exceeding 100 gpm. The hydraulic and organic shock loadings 
resulted in nitrifier washouts, solids carryover, reduced BOD removal efficiency 
and at times total biological process failure. Although the industry was not 
measuring their wastewater flow rates at that time, they were the only 
significant non-domestic contributor. After factoring out any potential infiltra- 
tion/inflow from stormwater flows, the discharge pattern from the industry was 
obvious from an inspection of the weekly flow recordings at the POTW. 
Figure A-4 illustrates the dra-matic effect of the industrial discharges on the 
MCWTP influent. 

April, 1982 October,1982 

FIGUREA- 
WA~TEWATER DISCHARGEATINFLUENTMETEFDJGSTATION (MGD) 

A-21 



As a result of significant time and effort on the part of Maiden Creek Township 
Municipal Authority two years ago, the food processor installed a physical- 
chemical treatment system which included surge control tanks and aeration. The 
system did reduce the solids load and partially mitigated the flow spike problem, 
although the surge tanks were not capable of providing complete equalization. 
Unfortunately, the great percentage of their organic waste is soluble, so the 
pretreatment facility is ineffective in reducing the BOD loading to the POTW. 
Additionally, -wastewater production far exceeds the 50,000 gpd limit imposed by 
their permit, so occasional flow spikes are still evident. The industry has 
requested nearly ten times the current flow limit, necessitating the design of a 
full secondary system to reduce their waste strength to domestic levels. Such a 
system, including a 650,000 gallon aerated equalization basin, is scheduled to go 
on-line in mid-l 986. In the interim, the municipality has required that the 
industry: 

a control flow surges; 
l meter and record their flows continuously; 
0 reduce the BOD in the effluent by in-house methods; and 